

Test Report No.: SHHL1807035206FT Date: JUL. 18, 2018 Page: 1 of 3

TAIZHOU DA WANG PLASTIC & STEEL CO.,LTD

NO. 15, INNOVATION AVENUE, GAOGANG DISTRICT, TAIZHOU, CITY, JIANGSU PROVINCE, CHINA

The following sample(s) was/were submitted and identified by the client as:

Sample Description : 50MM PU CASTER WHEEL
Style No. : 50MM PU CASTER WHEEL

Manufacturer : TAIZHOU DA WANG PLASTIC & STEEL CO.,LTD

Country of Origin : CHINA
Country of Destination : GLOBAL

Sample Receiving Date : JUL. 05, 2018

Testing Period : JUL. 05, 2018 TO JUL. 18, 2018

Test Performed : SELECTED TEST(S) AS REQUESTED BY APPLICANT

Test Requested : 1. DROP TEST – DYNAMIC (ANSI/BIFMA X5.1-2017 CLAUSE 7)

2. CASTER / CHAIR BASE DURABILITY TEST (ANSI/BIFMA

X5.1-2017 CLAUSE 16)

Test Result(s) : FOR FURTHER DETAILS, PLEASE REFER TO THE

FOLLOWING PAGE(S)

Conclusion : THE SUBMITTED SAMPLE MET THE TEST REQUIREMENT.

Signed for and on behalf of SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd.

Melody Zhang Authorized Signatory





Test Report No.: SHHL1807035206FT Date: JUL. 18, 2018 Page: 2 of 3

Test Conducted:

ANSI/BIFMA X5.1-2017: General-Purpose Office Chair- American National Standard For Office Furniture

Testing Condition : All the physical test is carry out in indoor ambient.

Nos. of Specimen : 1pc

Type of Chair : TYPE I&III

Test Result : PASS

Test Property	Test Method	Test Principle / Requirements	Results
Drop Test – Dynamic (Functional Load)	ANSI/BIFMA X5.1 -2017 Clause 7	No loss of serviceability when 102kg (225 lbs.) weight free falls from 6 in height to the center of the seat.	Pass
Drop Test – Dynamic (Proof Load)	ANSI/BIFMA X5.1 -2017 Clause 7	No sudden and major change in the structural integrity (loss of serviceability is acceptable) when 136kg (300 lbs.) weight free falls from 6 in height to the center of the seat.	Pass
Caster / Chair Base Durability Test For Pedestal Base Chair	ANSI/BIFMA X5.1 - 2017 Clause 16.1	No loss of service after 2,000 cycles over a hard surface with 3 obstacles and 98, 000 cycles over a smooth hard surface without obstacles under a 122kg (270 lbs.) load on the seat. Test stroke is 762mm (30 in.) minimum. The caster should not separate under 22N (5 lbs.) pulling force in line with the caster stem after the cycling test.	Pass
Caster / Chair Base Durability Test For Chairs with Legs	ANSI/BIFMA X5.1 - 2017 Clause 16.2	No loss of service after 2,000 cycles over a hard surface with 2 obstacles and 98, 000 cycles over a smooth hard surface without obstacles under a 122kg (270 lbs.) load on the seat. Test stroke is 762mm (30 in.) minimum. The caster should not separate under 22N (5 lbs.) pulling force in line with the caster stem after the cycling test.	N/A See note 1



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printer overteaf, available on request or accessible at http://www.sag.com/en/Terms-and-Conditions.aga, and, for electronic format documents subject to Terms and Conditions for Electronic Documents at http://www.sag.com/en/Terms-and-Conditions/Terms-a-Document.agax Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits or Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, foregry or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

4[®] Building, No.889, Yishan Road, Xuhui District Shanghai, China 200233 中国・上海・徐汇区宜山路889号4号楼 邮编: 200233

t (86) 400 960 9661

f (86-21) 6115 6899

www.sgsgroup.com.cn e sgs.china@sgs.com



Test Report

No.: SHHL1807035206FT

Date: JUL. 18, 2018

Page: 3 of 3

Sample Photo:

Received sample (front view)



Received sample (side view)



SGS authenticate the photo on original report only

End of Report



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printer overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.apg.and, for electronic format documents subject to Terms and Conditions for Electronic Documents at <a href="http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.apg.attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, foregry or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.